Permit Number: AR0021768
AFIN: 58-00105

AUTHORIZATION TO DISCHARGE WASTEWATER UNDER
THE NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM AND
THE ARKANSAS WATER AND AIR POLLUTION CONTROL ACT

In accordance with the provisions of the Arkansas Water and Air Pollution Control Act (Act 472 of 1949, as
amended, Ark. Code Ann. 8-4-101 et seq.), and the Clean Water Act (33 U.S.C. § 1251 et seq.),

The applicant’s mailing address is:
City Corporation - Russellville Water and Sewer System
P.O.Box 3186
Russellville, AR 72811

The facility address is:
City Corporation - Russellville Water and Sewer System
404 Jimmy Lile Road
Russellville, AR 72802

is authorized to discharge treated municipal wastewater from a facility located as follows: south of the city of
[...]
is defined as a fixed calendar year or any portion of the fixed calendar year for an effluent
characteristic or parameter with a measurement frequency of once/year. A calendar year
is January through December, or any portion thereof.



Final Fact Sheet

This Fact Sheet is for information and justification of the permit limits only. Please note that it is
not enforceable. This final permitting decision is for renewal of the discharge Permit Number
AR0021768 with Arkansas Department of Environmental Quality (ADEQ) Facility
Identification Number (AFIN) 58-00105 to discharge to Waters of the State.

1. PERMITTING AUTHORITY.
The issuing office is:
Arkansas Department of Environmental Quality
5301 Northshore Drive
North Little Rock, Arkansas 72118-5317
2. APPLICANT.
The applicant’s mailing address is:
City Corporation - Russellville Water and Sewer System
P.O. Box 3186
Russellville, AR 72811
The facility address is:
City Corporation - Russellville Water and Sewer System
404 Jimmy Lile Road
Russellville, AR 72802
3. PREPARED BY.
The permit was prepared by:
Shane Byrum
Staff Engineer
Discharge Permits Section, Water Division

(501) 682-0618
E-mail: byrum@adeq.state.ar.us



Page 2 of Fact Sheet
Permit Number: AR0021768
AFIN: 58-00105

4. PERMIT ACTIVITY.

Previous Permit Effective Date: 4/1/2005
Previous Permit Expiration Date: 3/31/2010

The permittee submitted a permit renewal application on 9/28/2009. The discharge permit is
being reissued for a 5-year term in accordance with regulations promulgated at 40 CFR Part

122.46(a).

DOCUMENT ABBREVIATIONS

In the document that follows, various abbreviations are used. They are as follows:

BAT - best available technology economically achievable
BCT - best conventional pollutant control technology
BMP - best management plan

BOD:s - five-day biochemical oxygen demand

BPJ - best professional judgment

BPT - best practicable control technology currently available
CBOD:s - carbonaceous biochemical oxygen demand

CD - critical dilution :

CFR - Code of Federal Regulations

cfs - cubic feet per second

COD - chemical oxygen demand

COE - United States Corp of Engineers

CPP - continuing planning process

CWA - Clean Water Act

DMR - discharge monitoring report

DO - dissolved oxygen

ELG - effluent limitation guidelines

EPA - United States Environmental Protection Agency
ESA - Endangered Species Act

FCB - fecal coliform bacteria

gpm - gallons per minute

MGD - million gallons per day

MQL - minimum quantification level

NAICS - North American Industry Classification System
NH3-N - ammonia nitrogen

NO3-N - nitrates

NO; + NO,-N - nitrate + nitrite nitrogen

NPDES - National Pollutant Discharge Elimination System
O&G - oil and grease

Reg. 2 - APCEC Regulation No. 2

Reg. 6 - APCEC Regulation No. 6

Reg. 8 - APCEC Regulation No. 8

Reg. 9 - APCEC Regulation No. 9



Page 3 of Fact Sheet
Permit Number: AR0021768
AFIN: 58-00105

RP - reasonable potential

SIC - standard industrial classification
TDS - total dissolved solids

TMDL - total maximum daily load

TP - total phosphorus

TRC - total residual chlorine

TSS - total suspended solids

UAA - use attainability analysis

USFWS - United States Fish and Wildlife Service
WET - Whole effluent toxicity

WQMP - water quality management plan
WQS - Water Quality standards

WWTP - wastewater treatment plant

DMR Review:
The Discharge Monitoring Reports (DMR’s) for the last three years (December 2006 —

December 2009) were reviewed during the permit renewal process. The violations listed in
the following table were noted. A consent administrative order (CAO) was issued in

response to these violations. The CAO is discussed in more detail in the next section.

CBODs5 | TSS DO TRC FCB Zinc Copper | Nitrates
DEC06
JANQ7 JANQ7
FEBO07
DEC07
FEBOS
MARO8 | MAROS | MAROS MAROS8
APRO8 | APRO8 | APROS
MAYO08 MAYO08
JUNOS JUNOS
JULOS JULOS JULO8
B AUGO8 AUGO08
SEPOS
OCTO08 OCTO08
NOVO08 NOVO08
DECO08 DECO08 DECO08
JANO9 JANO9 JANO9
FEBO9 FEB09 FEB09
MARO09 MARO09
APRO9 APR0O9 | APR0O9 | APR0O9 | APRO9
MAY09
JUNO9 JUNO09
JULO9 JULO9 JULO9
AUG09 AUG09




Page 4 of Fact Sheet
Permit Number: AR0021768

AFIN: 58-00105

CBODS | TSS DO TRC FCB Zinc Copper | Nitrates |
SEP09 SEP09 |

OCT09 | OCT09 |

NOV09 |

DEC09 DEC09 DEC09 |

Legal Order Review:

The facility is currently under a Consent Administrative Order (CAO) (LIS No. 09-146)
which was signed by the Director on 11/06/2009. This order required the facility to submit a
Corrective Action Plan (CAP) to address the permit limit violations. The CAP was
submitted and approved on 06/01/2010.

Inspection

A routine compliance inspection was performed by ADEQ on 4/22/2009 which revealed the
following violations:

For soil and sludge analysis, pH is not being reported.

Influent samples are not flow composited.

Flow meter error is greater than 10% of actual calculated flow.

Weir plates on effluent weir are not beveled as required for plates thicker than % inch.

el

A response to these violations was received from the permittee in a letter dated 5/21/2009.
The Department responded by letter dated 6/16/2009 which states that the permittee’s
response letter adequately addressed the violations identified during the inspection.

Site Visit

A routine site visit was conducted on 3/23/2010. Several photos of the treatment process
were taken. Coordinates were collected by a handheld GPS for the outfall and sampling
location at the effluent weir. The major proposed changes to the permit were discussed
including the revised NH3-N limits and new proposed Mercury limits. The facility was
given the opportunity to collect additional mercury data for re-evaluation of the reasonable
potential calculations.

. SIGNIFICANT CHANGES FROM THE PREVIOUSLY ISSUED PERMIT.

The permittee is responsible for carefully reading the permit in detail and becoming familiar
with all of the changes therein:

1. Limits for CBODS, TSS, NH3-N, and NO3-N are now expressed to the nearest tenth for
accuracy reporting purposes.

2. Ammonia-Nitrogen limits have changed for April - October based on toxicity standards
in Reg. 2.512.



Page S of Fact Sheet
Permit Number: AR0021768
AFIN: 58-00105

3. Final Mercury limits have been added which become effective three years after the
effective date.

4. Interim Mercury monitor and report requirement was added for first three years of the

permit.

A three year compliance schedule is included for Mercury.

6. Monitor and report requirement for Total Phosphorus was added to the permit in
accordance with the CPP.

[9)]

. RECEIVING STREAM SEGMENT AND DISCHARGE LOCATION.

The outfall is located at the following coordinates based on a Garmin GPS unit.
Latitude: 35° 14’ 50” Longitude: 93° 06’ 45”
The receiving waters named:

Whig Creek thence to the Arkansas River in Segment 3F of the Arkansas River Basin. The
receiving stream with USGS Hydrologic Unit Code (H.U.C) of 11110203 and reach # 931 is
a Water of the State classified for secondary contact recreation, raw water source for
domestic (public and private), industrial, and agricultural water supplies, propagation of
desirable species of fish and other aquatic life, and other compatible uses.

. 303(d) LIST, ENDANGERED SPECIES, AND ANTI-DEGRADATION
CONSIDERATIONS.

A. 303(d) List:

The receiving stream (Whig Creek) is listed on the 2008 303d list for Nitrates. A TMDL
for Nitrates dated December 2000 specifies a wasteload allocation of 542 Ib/day of
nitrates from this point source.

The receiving stream (Whig Creek) is listed on the 2008 303d list for Copper. A TMDL
for Copper dated November 2003 specifies a wasteload allocation of 0.188 lb/day of
dissolved copper from this point source. Since metal limits in NPDES permits must be
expressed in terms of total metal, the dissolved copper mass was converted to a total
copper mass permit limit using the translator procedure given in the CPP.

B. Endangered Species:
No comments on the application were received from the U.S. Fish and Wildlife Service

(USF&WS). The draft permit and Fact Sheet were sent to the USF&WS for their review
and no comments were received.



8.

10.

Page 6 of Fact Sheet
Permit Number: AR0021768
AFIN: 58-00105

C. Anti-Degradation:

The limitations and requirements set forth in this permit for discharge into waters of the
State are consistent with the Antidegradation Policy and all other applicable water quality
standards found in APC&EC Regulation No. 2.

OUTFALL AND TREATMENT PROCESS DESCRIPTION.
The following is a description of the facility described in the application:
A. Design Flow: 7.3 MGD

B. Type of Treatment: three (3) aerated flow equalization basins, bar screens, grit removal,
three (3) primary clarifiers, two (2) biotowers, one (1) intermediate clarifier, two (2)
trickling rock filters, two (2) extended aeration activated sludge basins, two (2) final
clarifiers, and two (2) chlorine contact basins.

C. Discharge Description: treated municipal wastewater

D. Facility Status: This facility is classified as a major municipal since the design flow of
the facility of 7.3 MGD is greater than 1.0 MGD.

ACTIVITY.

Under the Standard Industrial Classification (SIC) code of 4952 or North American Industry
Classification System (NAICS) code of 221320, the applicant's activities are the operation of
a sewage treatment plant.

INDUSTRIAL WASTEWATER CONTRIBUTIONS.

City Corporation receives industrial process wastewater. The pretreatment program was
approved on January 13, 1984 and modified on March 10, 1992. The Sewer Use Ordinance
and the Pretreatment Program have not been modified to come into compliance with the
current 40 CFR 403 regulations. City Corporation has submitted both a draft ordinance and
draft local limit development. The Department is currently reviewing both submittals.



11.

12.

Page 7 of Fact Sheet
Permit Number: AR0021768
AFIN: 58-00105

SEWAGE SLUDGE PRACTICES.

The sludge produced at the treatment plant is aerobically disgested on site and land applied at
agronomic rates at the following locations:

22 | 7North |20 West| 49 | 35°14°36”N | 93°6° 39” W

Y R ey & - ] o e G T

ez

21 7 North [20 West| 67.5 | 35°14’ 35" N | 93°7° 25" W

Old Pope 3 21 7North |20 West| 76 35°14°44” N | 93°7°40” W

County Landfill

Approval to land apply biosolids pursuant to this permit is limited to a maximum of one (1)
year after the effective date of this permit. A separate permit must be obtained within this
time period or land application of biosolids must cease. The permittee was notified of this
requirement at the site visit conducted on 3/23/2010 and again at a meeting at ADEQ on
5/13/2010. Reporting requirements of this permit continue for the term of this permit until
they are superseded by similar conditions in a separate land application permit.

PERMIT CONDITIONS.

The Arkansas Department of Environmental Quality has made a determination to issue a
final permit for the discharge described in the application. Permit requirements are based on
federal regulations (40 CFR Parts 122, 124, and Subchapter N), the National Pretreatment
Regulation in 40 CFR Part 403 and regulations promulgated pursuant to the Arkansas Water
and Air Pollution Control Act (Act 472 of 1949, as amended, Ark. Code Ann. 8-4-101 et.

seq.).




A. Interim Effluent Limitations

Outfall 001- treated municipal wastewater

1. Conventional and/or Toxic Pollutants

Page 8 of Fact Sheet
Permit Number: AR0021768
AFIN: 58-00105

Effluent Characteristics

Discharge Limitations

Monitoring Requirements

Mass Concentration
(Ibs/day, (mg/], unless Frequency Sample Type
unless otherwise specified)
otherwise
specified)
Monthly Monthly 7-Day Avg.
Avg. Avg.
Report ..
Report, . totalizing
Flow N/A MGD MGD (Daily once/day meter
Max.)
Carbonaceous Biochemical
Oxygen Demand (CBODS)
(May-Oct) 608.8 10.0 15.0 once/weekday composite
(Nov-Apr) 913.2 15.0 22.5 once/weekday composite
Total Suspended Solids (TSS)
(May-Oct) 913.2 15.0 22.5 once/weekday composite
(Nov-Apr) 1217.6 20.0 30.0 once/weekday composite
Ammonia Nitrogen (NH3-N)
(April -October) 133.9 2.2 5.6 once/weekday composite
(November - March) 243.5 4.0 6.0 once/weekday composite
Dissolved Oxygen (DO) N/A 6.0 (Inst. Min.) once/weekday grab
Fecal Coliform Bacteria (FCB) (colonies/100 ml)
N/A 1000 | 2000 once/weekday grab
Total Residual Chlorine (TRC) N/A <0.1 mg/l (Inst. Max.) once/weekday grab
Total Phosphorus (TP) Report Report Report once/month grab
Nitrates (NO3-N) 542.0 10.0 15.0 once/weekday grab
Zinc, Total Recoverable 5.2 85.5 ng/l 171.6 pg/l once/month composite
Copper, Total Recoverable 0.45 9.2 ug/l 18.5 pg/l once/month composite
Mercury, Total Recoverable Report Report ug/l | Report ng/l once/month composite
Minimum Maximum
pH N/A 6.0 s, 9.0 su. once/weekday grab
Chronic WET Testing N/A Report once/quarter composite
Pimephales promelas (Chronic) 7-Day Average
Pass/Fail Lethality (7-day NOEC) TLP6C Report (Pass=0/Fail=1) once/quarter composite
Pass/Fail Growth (7-day NOEC)TGP6C Report (Pass=0/Fail=1) once/quarter composite
Survival (7-day NOEC) TOP6C Report % once/quarter composite
Coefficient of Variation (Growth) TQP6C Report % once/quarter composite
Growth (7-day NOEC) TPP6C Report % once/quarter composite




Page 9 of Fact Sheet
Permit Number: AR0021768
AFIN: 58-00105

Effluent Characteristics Discharge Limitations Monitoring Requirements
Mass Concentration
(Ibs/day, (mg/], unless Frequency Sample Type
unless otherwise specified)
otherwise
specified)
Monthly Monthly 7-Day Avg.
Avg. Avg.
Ceriodaphnia dubia (Chronic) 7-Day Average
Pass/Fail Lethality (7-day NOEC) TLP3B Report (Pass=0/Fail=1) once/quarter composite
Pass/Fail production (7-day NOEC)TGP3B Report (Pass=0/Fail=1) once/quarter composite
Survival (7-day NOEC) TOP3B Report % once/quarter composite
Coefficient of Variation (Reproduction) TQP3B Report % once/quarter composite
Reproduction (7-day NOEC) TPP3B L L Report % | once/quarter composite

2. Solids, Foam, and Free Oil: There shall be no discharge of distinctly visible solids,
scum, or foam of a persistent nature, nor shall there be any formation of slime, bottom
deposits, or sludge banks. There shall be no visible sheen due to the presence of oil
(Sheen means an iridescent appearance on the surface of the water).




B. Final Effluent Limitations

Outfall 001- treated municipal wastewater

1.  Conventional and/or Toxic Pollutants

Page 10 of Fact Sheet
Permit Number: AR0021768
AFIN: 58-00105

Effluent Characteristics

Discharge Limitations

Monitoring Requirements

Mass Concentration
(Ibs/day, (mg/l, unless Frequency Sample Type
unless otherwise specified)
otherwise
specified)
Monthly Monthly 7-Day Avg.
Avg. Avg.
Report ..
Report, ’ totalizing
Flow N/A MGD MGD (Daily once/day meter
Max.)
Carbonaceous Biochemical
Oxygen Demand (CBODS5)
(May-Oct) 608.8 10.0 15.0 once/weekday composite
(Nov-Apr) 9132 15.0 22.5 once/weekday composite
Total Suspended Solids (TSS)
{May-Oct) 913.2 15.0 22.5 once/weekday composite
(Nov-Apr) 1217.6 20.0 30.0 once/weekday composite
Ammonia Nitrogen (NH3-N)
(April -October) 133.9 2.2 5.6 once/weekday composite
(November - March) 243.5 4.0 6.0 once/weekday composite
Dissolved Oxygen (DO) N/A 6.0 (Inst. Min.) once/weekday grab
Fecal Coliform Bacteria (FCB) (colonies/100 ml)
N/A 1000 | 2000 once/weekday grab
Total Residual Chlorine {TRC) N/A <0.1 mg/l (Inst. Max.) once/weekday grab
Total Phosphorus (TP) Report Report Report once/month grab
Nitrates (NO3-N) 542.0 10.0 15.0 once/weekday grab
Zinc, Total Recoverable 5.2 85.5 ug/l 171.6 ng/l once/month composite
Copper, Total Recoverable 0.45 9.2 ng/l 18.5 pg/l once/month composite
Mercury, Total Recoverable 0.00082 | 0.0134 pg/1 | 0.0269 pg/l once/month composite
Minimum Maximum
pH N/A 6.0 50 9.0 s, once/weekday grab
Chronic WET Testing N/A Report once/quarter composite
Pimephales promelas (Chronic) 7-Day Average
Pass/Fail Lethality (7-day NOEC) TLP6C Report (Pass=0/Fail=1) once/quarter composite
Pass/Fail Growth (7-day NOEC)TGP6C Report (Pass=0/Fail=1) once/quarter composite